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UN38.3 Test Report

Samples Name Rechargeable Li-ion Battery System

B 24 PR AAEERTHEIBRS
Model

MF-GREENE-BAT
BE
Applicant

Master Battery S.L.
RFERANL

Number 316, South Jianghong Road, Hangzhou, Zhejiang, China
T E WL UM T IRVLIX VEMT R B 316 5
310052, P. R. China Tel: 86 571 88366800 Fax:86 571 88366821
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General Information

Sample Name Rechargeable Li-ion Battery System | Model Name

PSSR ] 7 AR B T HL R e i

Rating Watt-hour

SRR 51.2Vd.c., 100Ah TR 5.12kWh

Dimension 7 /i Weight /

R~HTHWAL) 240.0*540.0*530.0(mm) 58 Appr.: 54.5kg

Sample Status Good ﬁwafl:)nr?rﬁtion Battery (16S1P)
(= N N

#nn'{ﬁ?&? Eﬂ? #Fﬁl%:ﬁ EE/@ (16 $ 1 9’JF>

Applicant

AT o) Master Battery S.L.

Applicant Address

Paseo De Extremadura 39, 28935 Mdstoles, Madrid, Spain

ZFh e fr it
Factory CATL-KSTAR Science and Technology Co., Ltd
== il Y I TR AR AR R A A

Factory Address
AT bk

No.8 Songshan Road, Xiapu Economic Development Zone, Ningde City,
FujianProvince, China

MR THETEMAS TR XA L 8 5

Factory Telephone

AL HiE

Factory Email

+86-18928484760 AR T BRSE

LeiGX@catlkstar.com

Factory Web
A=) Pk

www.catlkstar.com

Test Method & Criterion
L0 515 e B br

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Manual of Test and Criteria ” ST/SG/AC.10/11/Rev.6,Amend.1,Section 38.3

e (ST ahendh B i i BB R AT R HE T ) S NBITRIZIE 1, 28 38.3 7Y

Testing Laboratory

A I AL

Zhejiang Kezheng Electronic Information Product Testing Co. Ltd.
W LRHE 745 B i i g A R A 5

Number 316, South Jianghong Road, Hangzhou, Zhejiang, China
o [ WL A T T L X VLT R % 316 5

E;F"g?&'ﬁgg"“”g Date | s003 401 4 31 A H;ﬁ gg;e 2023 4 01 A 31 H to 2023 4 03 H 02 [

Conclusion The samples has passed the test items of UNITED NATION “Recommendations on

WAL the TRANSPORT OF DANGEROUS GOODS, Manua [ riteri
ST/SG/AC.10/11/Rev.6,Amend.1,Section 38.3.5Z 1 ' SN
BRI RRET MY 5B RIBIE 2 N 45 S
.

Tested By: ” ‘ Checker:

T b i

Test Engineer

TRF No. UN38.3_R5

Project Engineer Technical Director
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Test Summary Lists

WA EIR

Test No. Test Item Test Results Conclusion
W 5 AT 2 MA4s R AT
/ ) / e See Appendix 1 Passed
T1 Altitude simulation / & & F 4L W e
7 See Appendix 2 Passed
vEL
T2 Thermal test / & fZ {5 T2 otk
7 D See Appendix 3 Passed
VI
T3 Vibration / #R/1 i WLH 53 P
G See Appendix 4 Passed
I
G i See Appendix 5 Passed
T5 External short circuit / &1 56 % WS b
i N/A N/A
" See Appendix 6 Passed
i N,
Crush / ?}l}j_i JﬁLBﬁ%%6 /5\1‘%
/ See Appendix 7 Passed
TJ‘ i3
T7 Overcharge / iL 78 W7 L
. Gl See Appendix 8 Passed
I i
T8 Forced discharge / 5 1] 50 H 3, L8 P
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
fi IS A T EAAA /DT 18.0mm T2 Lt
2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
Remark P EEE A T A . SR, B/ BSH BAANET 18.0mm (1 [BIAFTE Bt
HiE 3) Batteries or single cell batteries not equipped with battery overcharge protection that aredesigned for use
only as a component in another battery or in equipment, which affords such protection, are not applicable
to overcharge test.
RZEEd E A AR R B AR UG SR R BRI VBRI HIAE 5 A il B 7 e AR 9P 3% B 0 A B A B e 5 H
TZH B — H I A, TR I e i B R .

Test Item Sample No. Sample State
KT H B b i 5 FE IR
At first cycle, in fully charged states
B01~B02 A “z e
i FAN TR, e RS
G a0 After 25 cycles ending in fully charged states
F25N AR, e RS
CO1-CO5 At first cycle at 50% of the design rated capacity
. FAA TR Y 50% B HiE R
CO6-C10 After 25 cycle at 50% of the design rated capacity
55254 788 JE 3 50% B A e A BIRAS
At first cycle, in fully charged states
B05~B06 A & i
T7 EE']- | ?EBKEEH/E;H’ Tﬁé?ﬁ EEA/Ij(‘En
B07-B08 After 25 cycles ending in fully charged states
25N AR, 84 iR
At first cycle in fully discharged states
C11~C20 i o A R e
A FBAPFRBCLA, EEMAERE
C21-C30 After 25 cycles ending in fully discharged states
F25 N R, eI RS

The above samples have been charged and discharged cycles by the factory as required before the test.

#VE: PLEARS I GUHT Ol ) 4% B RAAT e ORI A b

TRF No. UN38.3_R5
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Appendix 1
BfR 1
Test Items Altitude simulation
M H e RE AL
. Test procedure
' MR IR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
G RS A FL M AE PSR 2 (2025 °C) T, A7 A2/ T35 T-11.6kPaffy 5 71 K /b 75/
R S N TEE B R . TEBIN. G iR, TeRRAIE ke, IF BN IS S
B AE IS J5 B B R AN D T HAE AT X — G AU F R Y 90% (B TBCEARAS Y 5 F it Bl
HBER AR .
‘s Result
/ e R
AR T IR i
Before M i After Ml )5 Mass loss | Residual
Sample No. s ocv Test result
B Mass Voltage Mass Voltage R 2 i T2 B
7 b o B T L B b o B T L (%) ”(;/0) >
(kg) V) (kg) V)
BO1 54.40 55.95 54.40 55.91 0.00 99.93 (@)
B02 54.46 56.00 54.46 55.97 0.00 99.95 (0)
BO3 54.50 55.94 54.50 55.92 0.00 99.96 (@)
B0O4 54.42 56.97 54.42 56.96 0.00 99.98 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
Ee L- iR V- HES D- @R R-BER; F- 2k
O- It ZEHF . TR, TR, Tl EREHA. BIEEA/NT 90 %.

TRF No. UN38.3_R5
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Appendix 2
fR 2
Test Items Thermal test
WA H I 2 e
. Test procedure
' bl
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
W B AN B AE SR FE N 7222 C AR FIEAEASD T-64 /M), SRJE, 1EIRE-4022°C %M FILAEA
BTN, AR FER I (B A K 30min, B ERAE LR PIRE B0, KI5, BHAERE
Wi JE 92045 C 11 2644 RICE 2440 /NI o 0F T RBY e b A e, i 1M om0 Tk P58 1 B ] 22 7
12/
RIS S I N E B, BB BHER. TR, TR, I B AR RIS
SR VRS 5 (T B8 B R AN T HAE AT IX — 130 AU AR 1Y) 90 % (58 4 T R8s A6 F it B
CERILTE D/ DI
Result
o ks
Sample No. il 0 s Ma;s LOSS R%Sg\l;al Test result
2 ‘ Mass Voltage ‘ Mass Voltage RER B4R Sk sk
B b o B TFH L B o & T L (%) (%)
(kg) V) (kg) V)
BO1 54.40 55.91 54.40 55.57 0.00 99.39 0]
B02 54.46 55.97 54.46 55.64 0.00 99.41 0]
BO3 54.50 55.92 54.50 55.56 0.00 99.36 (@)
B0O4 54.42 56.96 54.42 56.58 0.00 99.33 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,

O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

F: L-be; V- HEAG D- R R- B3 F- 2k,
O- it LHER . k. B, ok, BREDRL. HERA/NT 90 %.

TRF No. UN38.3_R5

F IED W\ L 5T N\
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Appendix 3
M= 3

Test Items
1 H

Vibration

IRz

3.1

Test procedure
WA B

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

W FERI RV 7R [ M 22 AR RS G I S i b, SRS TTIRIRSN . RBNLAIESZEIE, Bl 7THZ 39hn %
200Hz, ARG/ EIE] THZ J3—MEIR, — MERFRFS: 15 70 BN BEE . B4 R A L i A
EANEAHE BT EPERS 12 1k, AT 3 AN . Herh— MRS T[] 0 2 HE AT i 1Y
W18

XEFBEA KT 12kg FIAE il (L A /) F ) R 5 Bl ed 12kg Y Bl K ), PN )
XU AN, XTI N THZ TG ORES 1gn s KN E B2y 18Hz, AR
PRIELREFTE 0.8mm (WAL 1.6mm) FHHE AR B 2 & Kk Bk 2 8gn (WiF %18 50Hz), K #x
K FEARFFAE 8gn ELEIARZE 1 1] 200Hz,

XPTORH, XA M THz R TREF 1gn (B K INIE B 24208 18Hz, A5 KRR IR
FFE 0.8mm (&l fmAs 1.6mm)Jf 8 s B 3 f N s ik 2 2gn (208 25Hz), 4 ok i
FEARFFTE 2gn H 21402 3 i1 2] 200Hz,

R B I N E R . BN, R oA, TR ARSI BARAN AL it
B H M AR S S (T B B R RS A TR AEHEATIX — R B AT B ) 0% (52 AR HIR 25 191 B iy A5
bR .

3.2

Result

Ialas R

Sample No.
B b g 5

Before I3/ After TR 5 Residual

Mass loss

ocv
PN NS
(%)

Test result

Mass Voltage Mass Voltage Dl i L
J s Wikss R

BERRE | FBEE | RERE | FBGE (%)
(kg) V) (kg) V)

TRF No. UN38.3_R5

v~ 2\
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BO1 54.40 55.57 54.40 55.54 0.00 99.95 @]
B0O2 54.46 55.64 54.46 55.64 0.00 100.00 (0]
BO3 54.50 55.56 54.50 55.52 0.00 99.93 (@]
BO4 54.42 56.58 54.42 56.56 0.00 99.96 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

vE: L- s V- HEAG D- R R- BER; F- kG
O- kit~ JTCHEAR . ffk. M. Tld k. LiEHL. HELA/NT 90 %.

Appendix 4
ME 4
Test Items Shock
MK H hifi
41 Test procedure
' M IR

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

V6 T FL R F T ] R A ) S B [ e AT e B b, SRS 0 FRIB I BT B 22 2 T P S
£ 2 WG INE B 150gn FHBK hHF 2L [R] 6ms 421 1E 5% e, K L RS 75 4 SZ (B s 2 50gin A fik
TPRFEEET B] 1dms [ TR 52 it 5 1 LML 55 22 52 2 1E 5% B0 el AR e 0 ok 28 L e H b ) ol

o AN BRI 2R [R] g 6ms, KAUHLDY 1dms. PUT SR AR 2 2R R TS0 16 B /) U
BN

Battery Minimum peak acceleration dPUISfe
uration
150 gn or result of formula
Small 100850
batteries / mass” o ms
Acceleration(gn)=
whichever is smaller
50 gn or result of formula
30000
Large / 11 ms
batteries , mass
Acceleration(gn)=
whichever is smaller

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three

TRF No. UN38.3_R5

it
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shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

B S B L ZBE = AN A L LS 2 T A IR J7 A 852 =ik ihidy, #6586 IROT A% =K
i, RILEZ 18 R

A RS E R N R R BB, . AR, R RIARE, JF BRI
BRI AE TG 5 BT B FE AN /D T AR HEAT X — B BT B R K 9096 (56 48 T8 FEUIR A A H s
BCHIBER M)

Result
. i 25 3
MBS w=ris MBS +
Before Wi Al After Ml Mass loss | Residual
Sample No. 7 ocv Test result
B g Mass Voltage Mass Voltage Jr Bk 4R SRS
. FE il iU VAR id:E0a FF ity Jo = F i HL (%) ”(;%) 7
(kg) V) (kg) V)
BO1 54.40 55.54 54.40 55.52 0.00 99.96 (0]
B02 54.46 55.64 54.46 55.61 0.00 99.95 (0]
B03 54.50 55.52 54.50 55.51 0.00 99.98 (@)
B04 54.42 56.56 54.42 56.52 0.00 99.93 (0]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

e L- s V- HR D- A R- B F- K
O- i, ToH <. oMk, Tewi. kK. TREHKL, BIEHEANT 90 %.

TRF No. UN38.3_R5

J E Wl S
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Appendix 5
f2R 5

Test Items
T H

External short circuit
AR %

5.1

Test procedure
WP IR

The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ochm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.

FH T D03 i H O B A 78 iR IR BIMEIR ST + 4 °CJa, FRREAT AR REEE o A0 (PO ) B T HEs
BRI H RN RIS, JER AP AE SR . A SRIZ AR Tt AT, I8 A7) B R /) F b Jo I
B8] 22 /6 /NI, K GOSN K F b R B 1) [B] 22/ 1278 F . AR5 HL S BRI AES 74 CHA I T 252 — 4N
{E /N T-0.1 QI A1 5 H 2% A 5

HL S B H IR P RIS 7+4°C 2 S5, RIS [A) 55 R4 1 /INmE, DK7Y Fo it i S R B S o 21 e K IR T 1) — 2
FHORSE . HER AN BRI B B 22 /0 NIAE A R B2 F HEAT . MU A Ah iR B N AN Y 170°C, JFH
K565 6h N BLTCHRIAR . TCRIZRANTCERRE -

5.2

Result

M4 R

Sample No.

FE g5

Max. External Temperature Test result

P it 2 T 3¢ el 2 (°C) Mk Es R

BO1

58.4 o

BO2

58.6 @)

BO3

58.5 @)

B0O4

58.1 O

Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

vE: D- Bk R- 855 F- itk O- TffR. BEZ. ol -k, TRAEMR IR EAEY 170 °C.

TRF No. UN38.3_R5

QaE WS ¥ )
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Appendix 6
Mt 6
Test ltems [ limpact# if;
AT H XCrush# &
6.1 Test procedure
/ ML IR
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a) The applied force reaches 13kN + 0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after this test.
H 6 LN BT 1 RS TRAE AP T 2 () s o 3% I A 26— i f L BAZY 1.5cm/s 138 2 18 15 i3t
17, HEIFHEZ=AEI —ik 21k
() s /714 %) 13kN+0.78KN;
(b) FLESHL s [ 22 /015 3] 100mV;
(C) HELIMh 5 BERI e ] L AR TR 2220 50%
— HOR B KK T, R 100mV BE fUG AR it 50%, K SRR .
G HEL S B F T ) 2H B RS AN IR AN 170°C, I HLAE ISt AR R AIAES J5 6 /N PN B2 TG A
. e, K.
Result
- kg
Sample No. Max. External Temperature Test result
FE g5 FE il 2 18 B il 2 (°C) RRRAES
co1 24.6 (@)
Cco2 24.8 @)
Cco3 24.4 0]
Cco4 24.2 (@)
C05 23.8 @)
C06 24.1 @]
co7 24.4 (@)
Cco8 24.5 @)
C09 24.0 @)
C10 24.3 @]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.

TE: D- ik F- ks O- Tofitk. Toek, IR gL R EAVEIE 170 °C.

TRF No. UN38.3_R5

am &y O H-3
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Appendix 7

MR 7

Test Items
T H

Overcharge

T

7.1

Test procedure
M8 IR

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The duration of the test shall be 24 hours. The minimum voltage of the test shall

be as follows:

78 B FEL UL A 20 1A o S VPR B KRR 5 78 R R AL O T 8, DI T g 24 /NS o 36 ) i /1 L T

T

When the manufacturer’'s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V.

Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

W) e I 70 B L S ANEE RS 18V, T
P T 8 B0 ) R A O R K 78 FE PR B
22V Z AU ME .«

RIS AE IR J5 7 K N BTG A Te R )Ge «

N/A
i

When the manufacturer’s recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.
WA e e B LSRR 18V, Al Y
B/NFRE R NAZN 1.2 500 AR K
7o L

RIS FE ARG 5 7 K NN TSR TR GE o

The specified maximum charge voltage is 56.5V;
The specified maximum charge current is 50A;
The test voltage is 67.8V;

The test current is 100A.

]2 H o i B K 70 FLHL N 56.5V;
| X F e B B oK 78 LN B50A,;
MR 67.8V;

WA FEJE 4 100A.

7.2

Result
MRS

Sample No.

ERIE R

Voltage Before test(V)
I H T % FLS (V)

Test result
s

BO5

55.94

O

BO6

55.97

BO7

55.98

BO8

55.95

O| O | O

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

. D- il F-il2 K O- ik, Tildk.

TRF No. UN38.3_R5
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Appendix 8
fE 8
Test Items Forced discharge
T H gyl
81 Test procedure
/ INEwI L
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
FEAS I AR PR BRI T 12V B A LU R IR A A0 R A T 1) 32 1R 45 7 A B R TSR, LR I 2% A
SR o R 05 P B I AR B AR A LSS B A IS KNI R ) R RS, A RS
SER ) FSC RIS T (/N BS) R 800 25 e ok LA LR (22335« i FL T B P 7 LRV PR RS 5 7 R I BTG
AR RN TG e o
Result
- WAL R
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
FE i 5 DA T % L (V) T as R B 5 DT T % % (V) Matas R
C11 2.684 @] Cc21 2.673 (6]
Ci12 2.686 (@) C22 2.672 0]
C13 2.682 (@] C23 2.669 0]
C14 2.685 @] C24 2.670 (@)
C15 2.680 (@] C25 2.671 (0]
C16 2.677 @] C26 2.666 (0]
C17 2.682 @] c27 2.672 (0]
Cc18 2.680 O c28 2.673 (0]
C19 2.676 (@] C29 2.670 O
C20 2.681 (@] C30 2.664 0]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

TE: D-fiffk; F-i2Kk; O- ik, otk

TRF No. UN38.3_R5

Vorudnr s §
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Photos of samples

nalslal

Figure 1 Front view of battery

Figure 2 Back view of battery

TRF No. UN38.3_R5
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Photos of samples

nalslal

Figure 3 Front view of cell

Figure 4 Back view of cell

TRF No. UN38.3_R5
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Photos of samples

sl slal

MasterlZower:

Unlimited power

Model: MF-GREENE-BAT

Rechargeable Li-ion Battery System
IFpP35/174/202/[(8S)2S]M/-10+40/90

Battery type: LiFePO4
Rated capacity: 100Ah
Rated energy: 5.12kWh
Nominal voltage: 51.2Vd.c.
Protection degree: IP65
Operating ambient 0°C~+50°C(Charging)/
Temperature: -10°C~+50°C(Discharging)
Operation voltage range: 44 .8~56.5Vd.c.
Maximum discharge current: 80Ad.c.
Maximum discharge power: 4.096kW
Maximum charge current: 50Ad.c.
Maximum charge power: 2.825kW

on class:

Figure 5 Label view
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Important Notice

Reports with no signet of “test report” or that of the inspect institute are all invalid.
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Partial copy of this report is forbidden. Entire copy of the report without signet is invalid.
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Report with no approval are invalid.
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Altered report is invalid.
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If any disagreement on this report, a written claim is requested to be submit to the institute within
15days on receipt of the report.

SRR S A U TR 2 BT T H P 1A 56 B A7 B2 T =

The customer shall provide the information about the sample and the customer in the report for
sample inspection. The authenticity of the report shall be the responsibility of the customer. The test
result shall only be the responsibility of the sample under test.
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The agency shall not be liable for any test data provided by the customer in the report.
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The data and results of the report without CMA mark are only for the client to know the quality of the
sample.
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The electronic report is signed with the electronic certificateissued by Zhejiang Digital Certification
Center. When double-clicking the electronic signature, the signature verification status pops up as
the signature is valid, the document has not been modified, etc., the electronic report is valid; the
pop-up signature verification status is the signature invalid or When the document has been changed
and other information, the electronic report is invalid.
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Laboratory: Zzhejiang Kezheng Electronic Information Product Testing Co., Ltd.

Hhy

dk: WL BN TR IX VLT R #3165

Address Number 316, South Jianghong Road, Hangzhou, Zhejiang
H 1 (Tel.): 86 571 88366800
f£H (Fax.): 86 571 88366821

--- End of Report ---
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